LITHIUM CELLS OR BATTERIES TEST SUMMARY
IN ACCORDANCE WITH SUB-SECTION 38.3
OF MANUAL OF TEST AND CRITERIA

BATTERY TRANSPORTATION INFORMATION

Name of cell, battery or product manufacturer, as |Cell, battery or product manufacturer’'s contact

applicable: information to include address, phone number, email
Item Number : CR1632 address and website for more information:
Item Name : CR1632
Item Description : Lithium Metal Battery Cell Tohoku Murata Manufacturing Co., Ltd.

1-1 Shimosugishita, Takakura, Hiwada—machi,
Koriyama—shi, Fukushima, 963-0531 Japan

Phone: +81-24-955-7834

e—mail: tmm-unr—smry@murata.com

Website: https://www.murata.com/en—global/group/tohokumurata

Name of the test laboratory to include address, A unique test report Date of the test report:
phone number, email address and website for more [identification number:
information: UN38.3-1632 Jan 14,2022
Tohoku Murata Manufacturing Co., Ltd. List of tests conducted and results (i.e., pass/fail):
1-1 Shimosugishita, Takakura, Hiwada—machi,
Koriyama—shi, Fukushima, 963-0531 Japan Test T.1: Altitude Simulation : Pass
Phone: +81-24-955-7834 Test T.2: Thermal Test : Pass
e-mail: tmm—unr—smry@murata.com Test T.3: Vibration . Pass
Website: https://www.murata.com/en—global/group/tohokumurata Test T.4: Shock : Pass
Description of cell or battery to include at a Test T.5: External short circuit: Pass
minimum: Lithium ion or Lithium metal cell or Test T.6: Impact - Pass
battery; Mass; Watt—hour rating, or lithium content; | Test T.7: Overcharge : Not applicable
Physical description of the cell/battery; and Model | Test T.8: Forced discharge - Pass
Cell/battery Type Lithium Metal Testing additional comments:
Cell or Battery : Cell
LC or W/h rating : 0.04¢g
Cell or Battery Weight :190 g

Physical description
:Lithium Metal Battery Cell(Coin shaped)

Reference to assembled battery testing Reference to the revised edition of the Manual of
requirements, if applicable (i.e., 38.3.3;(f) and Test and Criteria used and to amendments thereto,
38.3.3;(g): if any:

Not Applicable Revision 6 Amendment 1

PRODUCT CLASSIFICATION FOR TRANSPORT (According to UN — DGP)

UN Classification: Proper Shipping Name:

UN3090 Lithium Metal Battery Cell
Signature with name and title of This document remains valid as long as no changes,
signatory as an indication of the validity |modification, or additions are made to the model(s) described
of information provided: in this document, after being transported from a Tohoku
Hideaki Takahashi Murata Manufacturing.

The model(s) has (have) been classified according to the

Quality Assurance Department i )
Z applicable transport regulations and the UN Manual of Tests

A
/!’T/— ﬂ'r’%'“ SR and Criteria as of the date of the certification, The model(s)

Date document was generated: must be packed, labeled, and documented according to

Jan 14.2022 country and other international regulations for transportation.
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Tohoku Murata Manufacturing Co., Ltd.
1-1 Shimosugishita, Takakura, Hiwada-machi,
Koriyama-shi, Fukushima 963-0531 JAPAN

Phone: +81 24 955 7834 / Fax: +81 24 958 5827
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D LAEMEBEEE /Lithium cell or battery Certification

No: UN38.3-1632
Date: Jan 14,2022

1. mEEM Cell (m=>2)Ltz)L./Single cell O=>2)Lt)L)CwvFJ—/Single cell battery)
C#AEEth / Battery(Pack) (tzJL#&Rk ~ Composition of cell : )

2. E5)L%&./Model Name: CR1632 Cell Type : CR1632 (muRata) (Made in Japan)

Murata Product Name CR1632

3. B & 4./ Customer : Murata Manufacturing Co.,Ltd.
4 . [EEEIET X MER ./ Test results of the UN Recommendations on the Transport of Dangerous Goods
ELEENSE TR I\&Uj‘]ﬂig‘/ﬁ (38.3})?'?1@%}‘@) TR NMER/ &=/ Remarks
NO 7 A FEHTest item Test results
T1 [BE> =1L —> 3> (Altitude simulation) OK
T2 |'BEER (Thermal test) OK
T3 |#&S (Vibration) OK
T4 |f&1Z (Shock) OK
T5 |9MEBFE%E (External short circuit) OK
T6 |FEIE (Crush) OK
T7 [#BFEE (Overcharge) - —IREMIIXIERIL/ Primary battery is not applied.
T8 [5&HIAEE (Forced discharge) OK

sRERENER  Tested Date(T1~T5) : 2014/04/28~2004/05/19

(T6) : 2013/10/16~2013/10/21

(T8) : 2014/02/13~2014/03/03

IREREREMEH  Tested Date for Package : 2016/01/07~2016/01/14

5 . 4%/ Rated

IBH /Item *RA&B / Specification f@% /Remarks
I/ Nominal voltage 3.0V
N¥RE =/ Nominal capacity 140mAh
WU FILAEHBEAggregated lithium content 0.04g

TR MER(FEEEISHER (UN Manual of Tests and Criteria 6th revised edition Amendment 1, Part 1, subsection 38.3)(CEL
HRUIERTH D EZBLEUET .

We, Tohoku Murata Manufacturing Co., Ltd., hereby certify that above results are confirmed in accordance with the
Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 6th revised edition

Amendment 1, Part I, subsection 38.3.

7 *"T;f S L e, W

Hideaki Takahashi
Quality Assurance Department
Tohoku Murata Manufacturing Co., Ltd.




F E t No : UN38.3-1632
EEghSiNiR F{E 1 DATE : Jan 14,2022
INNOVATOR IN ELECTRONICS
Test Result of UN Recommendations Part 1 PAGE : 2 of 5 Page
L517 I Cell Type |CR1632 (Made in Japan)
SERIZPN / Test Company |#AN&tt ERALATEHE/ERT / Tohoku Murata Manufacturing Co., Ltd.
PR / Address T963-0531 BB REILMBFIHEEE T4 F1-1 EEE / Tel. +81-24-958-3811
T1-5:2014.04.28~05.19
sERZE / Test Room TEMERE | FFIRERE sEZHARY / Test Dates T6 : 2013.10.16~10.21
T8 : 2014.02.13~03.03
| i . UN Manual of Tests and Criteria 6th revised edition Amendment 1, Part I, sub-
H|TEEHE / Criterion
section 38.3
SREREZHN / Test Name TLRE>=Z1L—>3 2 8HBR Altitude Simulation
==| 5> T)Lkes s1EXHT / Before SHBRTZ | After BERHLE OCViEHE B
. | Mass Loss / Residual OCV
No. Conditions mass (g) OCV (V) mass (g) OCV (V) <0.20%LLF> 90%I £ / Occurrence
1 1.864 3.164 1.864 3.165 -0.01 100.0 N
2 1.837 3.153 1.837 3.155 0.00 100.0 N
3 1.840 3.155 1.840 3.157 -0.01 100.1 N
4 1.843 3.163 1.843 3.163 0.01 100.0 N
5 RIRE 1.855 3.158 1.855 3.159 0.00 100.0 N
6 Undischarged 1.840 3.158 1.840 3.158 0.00 100.0 N
7 1.849 3.148 1.849 3.148 0.00 100.0 N
8 1.853 3.155 1.853 3.156 0.00 100.1 N
9 1.844 3.149 1.844 3.149 0.00 100.0 N
10 1.846 3.150 1.846 3.150 0.00 100.0 N
11 1.853 1.853 -0.01 N
12 1.846 1.846 0.00 - — N
13 1.848 1.848 0.01 N
14 1.860 1.860 0.00 N
15 STEIRE / 1.844 1.844 0.00 N
16] Fully discharged 1.850 1.850 0.00 N
17 1.841 1.841 -0.01 — N
18 1.859 1.859 -0.01 N
19 1.834 1.834 -0.01 N
20 1848 | _ 1.848 _ 0.00 _ N
SBRAZFN / Test Name T2:;REER Thermal
==| 5> 7)Lkes sEXHT / Before sHBRTZ | After BERHLE OCViEHE B
. / Mass Loss / Residual OCV
No. Conditions mass (g) oCV (V) mass (g) OCV (V) <0.2% F> 90%LL / Occurrence
1 1.864 3.165 1.864 3.209 0.03 101.4 N
2 1.837 3.155 1.836 3.201 0.02 101.5 N
3 1.840 3.157 1.840 3.203 0.02 101.5 N
4 1.843 3.163 1.843 3.208 0.01 101.4 N
5 RIRE 1.855 3.159 1.855 3.205 0.02 101.5 N
6 Undischarged 1.840 3.158 1.840 3.205 0.01 101.5 N
7 1.849 3.148 1.849 3.196 0.01 101.5 N
8 1.853 3.156 1.853 3.202 0.02 101.4 N
9 1.844 3.149 1.844 3.197 0.01 101.5 N
10 1.846 3.150 1.846 3.198 0.01 101.5 N
11 1.853 1.852 0.06 N
12 1.846 1.845 0.03 __— N
13 1.848 1.848 0.02 N
14 1.860 1.859 0.04 N
15 STERE / 1.844 1.844 0.01 N
16 Fully discharged 1.850 1.849 0.02 N
17 1.841 1.840 0.04 __— N
18 1.859 1.859 0.02 N
19 1.834 1.833 0.02 N
20 1.848 1.848 0.02 N
BERAE /Mass Loss (%) | EMEBE=E <1g: 0.5%U T m 1g = EiWE= < 750: 0.2%UT O 75g < EME=E : 0.1% T
M R <Rupture>  FEMN:F <Fire>  H¢Z: D <Disassembly>  #EEh: V <Venting>
(B35 / Occurrence]  |_.. N _ , )
R L <Leakage> EFE/&XL:N <No rupture, No fire, No disassembly, No venting, No leakage>




' E [ No : UN38.3-1632
EEghSRAR BR 2 DATE : Jan 14,2022
INMOVATOR IN ELECTRONICS
Test Result of UN Recommendations Part 2 PAGE : 3 of 5 Page
SRERZHN / Test Name T3:¥EEEKER Vibration
SRERE] s ER1 R [\ HEER
I [T sHBRAI / Before SHBREE / After /waf,foi ?(F:e\fjjal -
No. Conditions mass (g) | OCV (V) | mass(g) | OCV (V) | <02%F> 9033 T / Occurrence
1 1.864 3.209 1.864 3.215 -0.01 100.2 N
2 1.836 3.201 1.836 3.206 0.00 100.2 N
3 1.840 3.203 1.840 3.191 0.00 99.6 N
4 1.843 3.208 1.843 3.211 -0.01 100.1 N
5 KIRE | 1.855 3.205 1.855 3.213 -0.01 100.2 N
6 Undischarged 1.840 3.205 1.840 3.211 0.00 100.2 N
7 1.849 3.196 1.848 3.201 0.01 100.2 N
8 1.853 3.202 1.853 3.209 0.00 100.2 N
9 1.844 3.197 1.844 3.202 0.01 100.2 N
10 1.846 3.198 | 1.846 3.203 0.00 100.2 N
11 1.852 1.852 0.02 N
12 1.845 1.845 0.01 N
13 1.848 1.848 0.00 N
14 1.859 1.859 0.01 N
15 STRNE / 1.844 1.844 0.00 N
16] Fully discharged 1.849 1.849 0.00 N
17 1.840 1.840 0.01 N
18 1.859 1.859 0.01 N
19 1.833 1.833 0.01 N
20 1.848 1.848 | _ 0.00 N
SERZHR / Test Name T4 FHZHEER Shock
s=| oL sXB%A1 / Before SHERTE | After %i?ﬁ;i ?‘;ijjj %
No. Conditions mass (g) | OCV (V) | mass(g) | OCV (V) | <02 F> 9033 T / Occurrence
1 1.864 3.215 1.864 3.215 -0.01 100.0 N
2 1.836 3.206 1.836 3.206 0.00 100.0 N
3 1.840 3.191 1.840 3.204 -0.01 100.4 N
4 1.843 3.211 1.843 3.211 -0.01 100.0 N
5 KIRE / 1.855 3.213 1.855 3.213 -0.01 100.0 N
6 Undischarged 1.840 3.211 1.840 3.209 0.00 99.9 N
7 1.848 3.201 1.848 3.199 0.00 100.0 N
8 1.853 3.209 1.853 3.206 0.00 99.9 N
9 1.844 3.202 1.844 3.201 -0.01 100.0 N
10 1.846 3.203 _ 1.846 3.203 0.00 100.0 N
11 1.852 1.852 -0.01 N
12 1.845 1.845 -0.01 N
13 1.848 1.848 -0.01 N
14 1.859 1.859 0.00 N
15 STRRE / 1.844 1.844 0.00 N
16| Fully discharged 1.849 1.849 0.00 N
17 1.840 1.840 -0.01 N
18 1.859 1.859 0.01 N
19 1.833 1.833 -0.01 N
20 1.848 1.848 0.00 N

B | Mass Loss (%)

O BhEE < 19: 0.5%LT W 1g < BMERE < 759: 0.2%UF [ 759 < BERE : 0.1%UTF

(35 / Occurrence)

T R <Rupture>
R L <Leakage>

FN:F  <Fire>

fii2d: D <Disassembly>

F1EEN: V.  <Venting>
EHE7U: N <No rupture, No fire, No disassembly, No venting, No leakage>
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Test Result of UN Recommendations Part 3

EEli&E #h &5 5t BR

fasR 3

No. :
DATE :
PAGE :

UN38.3-1632
Jan 14,2022
4 of 5 Page

SER-ZHR / Test Name T5: 9+ EB5E#&:KBR External Short Circuit
< IBSE = Nelss
@Sl DX IILRE BARERS . HISRBESR/ Occurrence
No. Conditions / Max. Surface Temperature 170°C=
1 56°C N
2 56°C N
3 56°C N
4 56°C N
5 RN / 59°C N
6 Undischarged 57°C N
7 58°C N
8 58°C N
9 57°C N
10 58°C N
11 56°C N
12 56°C N
13 56°C N
14 56°C N
15 TEE / 57°C N
16| Fully discharged 56°C N
17 56°C N
18 56°C N
19 56°C N
20 56°C N
9% / Occurrence E&E}j : R <Rupture> FEN : F '<Fire> | %! : D <Disassembly>
EHE72U : N <No rupture, No fire, No disassembly>
StE&FN / Test Name T6 : FEi& (Crush)
~ et = N=Rr=3
&3] YIILRE RARERE IRERMESR/ Occurrence
No. Conditions / Max. Surface Temperature 170°C=
1 170 CELH N
2 - 170°CBLF N
3 *HEE"/ 170CELF N
4 Undischarged 170°CL T N
5 170°CLLF N
6 170CRL F N
7 B 170°CRLF N
8 Eﬁm% ! 170°C T~ N
9 Fully discharged 170CLlF N
10 170°CELR N
SHER G T7: @FE&E Overcharge
IR 1 Not Applicable
StE&FN / Test Name T8: 8#lIMEE Forced Discharge
< T
#s| U JIURER IR SRMEER/ Occurrence
No. Canditions
1 N
2 N
3 N
4 N
5 TRE / N
6 Fully discharged N
7 N
8 N
9 N
10 N
(IR&R / Occurrence] |EAN:F <Fire> 82 D <Disassembly> E&7XU:N <No fire, No disassembly>

* T6: Temperature Measurement by Thermolabel
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Test Result of UN Recommendations for Package PAGE: 5 of 5 Page
BRI/ PN SR i
Bt BEAARTHEAERT / Tohoku Murata Manufacturing Co., Ltd.
Test Company
P T - SEB = Z - S5E
{EPf/ T963 9531 ?EE%EBMWE%DE@E%T*/—F.:L 1 . . Eaa/ +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
R/ 75 NSRRI/ SRERHARS) 2016/01/07~2016/01/14 | FVERES AB — 1601 — 001
Test Room Industrial Design OCTO Test Dates /Test No
EFI)L&/ HRELA DL
12
Model Name CR1632 /Quantity 00 pes
LI 1ERk/ Bl TR e Sy
CR1632 - . e Japan
Cell Type Configuration Single Cell Package Location
P
EESR Rk 1 /Packing Group Number |1
Packing Group
S0 £iD/Length (L) 210 /Wide (W) =&/Height (H) & /Gross Weight (kg)
\?v'm.ens'ons and Gross 342 mm 183 mm 150 mm 3.3 kg
eight
3 E
7& FalB®/Drop Test
ﬁf&%ﬁﬁxﬁ/ DT-100B
Test equipment
SHESSZ TS
ABREAH BFEE 1. 2m StERFEER  /Occurrence
Test condition /Drop height
1EIHOFE T HER KEZEKEC/ Z UL V872 U/No Leakage, No damage liable to
ETEBGE) / The first drop test flat on the bottom affect safety during transportation
Five (one for each drop) [2EIBE D& Tk KEZKF(C/ Z UL V#8732 U/No Leakage, No damage liable to
The second drop test Flat on the top affect safety during transportation
nd EIBDFE T HER A ZKE(C/ Z UL V#8732 U/No Leakage, No damage liable to
4th | The third drop test Flat on the long side affect safety during transportation
’ VG| Sl FEAIFEZ K/ Z UL V3872 U/No Leakage, No damage liable to
The fourth drop test Flat on the short side affect safety during transportation
3 ard 5[EE D% T ilER d—7— (&) x/ Z UL VE#872 U/No Leakage, No damage liable to
= " The fifth drop test On a corner affect safety during transportation
Sth st XBHRNVROWIEZZ D5 MZ#EIR/Use the direction of carton which may have the most serious damage.
NESBRUROEE, NETROREIMIDE (CHEFORZEZENT
HERE FDIROHRBIEN A U TIFARSR0). /On the outmost layer of the HITE/ @ﬂﬁ/O K
Criterion exterior container or bag, there shall be no damage which shall badly affect Judgment
safety during transportation.

BAHERFER/Stacking Test

SHESSZ
RUBRARAH No StER#EER /Occurrence
Test condition
3MODEFEEHEL/ 208 1 R - R - EHIRU/
213
Equivalent package number stacked up 3m No leakage, No distortion, No deterioration
HERTEIEEE L/ 76kg ) T - A - EHRUI
Examination load calculation value No leakage, No distortion, No deterioration
. . s - 8 - EHR
SERTETEfE/Weight Load 1 55 kg 3 W - R - EHR LI
No leakage, No distortion, No deterioration
AMHREREN GO TSRV, HHRE EXROZEUEIBRDKD
= N 7—\/\ N 3 :E‘ y fu N A‘* & \’_.—"_H l: ==

T 25516 Rﬂ(;%\@éﬁf;%ﬂz U7z, XISEXDOBENRZALREICT DX sz A*ﬁ/OK
Criterion SREHNELTIF/RS720\. No leakage, no deterioration which may Judgment =

affect badly safety transportation, no distortion which may cause unstable

stacking.

BEHE
(=L
=1a/0OK
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